» Vacate space and mark up for built-up installation: booth back:
9250mm (364.2") and booth both sides: 6990mm (275.2").

9250 [364.2]

6990 [27527]
6990 [27527]




» Take out the number: BHF, the length is 7302mm (287.5").
» Center BHF at the booth back length 9250mm (364.2") as
shown below.

9250 [364.2"]
Center

\ 4

A
Center
leveling frame (BHF

7302 [287.5°]

|

9250 [364.2"]

Center
Center /
leveling frame (BHF

7302 [287.5]

- ISE g

ERT




» Take out the number: LHF, the length is 6702mm (263.9").
> Lay LHF on the left side of BHF when facing the booth.

7302 [28757]

leveling frame (BHF)/
\—leveling frame (LHF)

6702 [26397]

H‘H I‘H

NIH‘!““"‘ l‘ i ‘]‘ Y; " miml

(AR mmmm; 

= IM

L R




» Take out the number: RHF, the length is 6702mm (263.9").
> Put RHF on the right side of BHF when facing the booth.

7302 [287.5]

leveling frame (BHF)/

\4eveling frame (LHF) leveling frame (RHF)/

6702 [26397]
6702 [26397]

e )
A

AR RLREL N“““II"“““ l
,llllll "I ot

su i B 0N |[ H[ s

Iilﬂ HEER




> Take out the number: LFHF, the length is 600mm (23.6").
> Connect LFHF at the front end of LHF when facing the booth.

6702 [26397]

\—4eveling frame (LHF) leveling frame (RHF)—/

7302 [287.5]

leveling frame (BHF)/

6702 [26397]

/—ieveling frame (LFHF)

N“ PIN’IW i
|

i nllﬂll!lﬂllﬂ'.l}"“ ' )
l IM»
-l WSh m HE R



» Take out the number: RFHF, the length is 600mm (23.6").
> Connect RFHF at the front end of RHF when facing the booth.

7302 [287.5]

leveling frame (BHW—/

g 1

)

N, Fr/g
eveling frame (LHF) leveling frame (RH N,

6702 [26397]

6702

eveling frame (LFHF)  leveling frame (RFH
I Fs A
600 [2367 600 [2367]

‘ - ,{.;,; o
— o ww” NNHM ‘ |
7 LA

o
g 1 || M T
5 ‘!!!ﬂlﬂlll RN




> Take out the number: FLB.
> Set FLB at the adjoining corner of BHF and LHF with:

Description Q'ty
Hex Screw 5/8"*%1-1/2" 4
Hex Nut 5/8" 4
Lock Washer 5/8" 4
Flat Washer 5/8"*0D38*3T 8
BHF

LB

LHF




» Take out the number: FRB.
> Set FRB at the adjoining corner of BHF and RHF with:

Description Q'ty
Hex Screw 5/8"*%1-1/2" 4
Hex Nut 5/8" 4
Lock Washer 5/8" 4
Flat Washer 5/8"*0D38*3T 8

BHF




> Take out the number: FM.
> Secure FM adjacent to BHF with:

Description Q'ty
Hex Screw 5/8"*1-1/2" 10
Hex Nut 5/8" 10
Lock Washer 5/8" 10
Flat Washer 5/8"*0D38*3T | 20

leveling frame (BHF)

e U e e e




> Take out the number: FM.
> Fasten FM adjacent to LHF with:

Description Q'ty
Hex Screw 5/8"*1-1/2" 10
Hex Nut 5/8" 10
Lock Washer 5/8" 10
Flat Washer 5/8"*0D38*3T | 20

By
Bios
leveling frame (LHF)/

B,

B,

B

10



> Take out the number: FM.
> Assemble FM adjacent to RHF with:

Description Q'ty
Hex Screw 5/8"*1-1/2" 10
Hex Nut 5/8” 10
Lock Washer 5/8" 10
Flat Washer 5/8"*0D38*3T | 20

i
-
i

\4evelin frame (RHF
i g frame (RHF)

11



> Take out the number: FLF and FM.
> Set FLF at the adjoining corner of LHF and LFHF with:

Description Q'ty
Hex Screw 5/8"*%1-1/2" 4
Hex Nut 5/8" 4
Lock Washer 5/8" 4
Flat Washer 5/8"*0D38*3T| 8

> Lock FM adjacent to LFHF with:

Description
Hex Screw 5/8"*1-1/2" 2
Hex Nut 5/8" 2
Lock Washer | 5/8” 2
Flat Washer 5/8"*0D38*3T 4

DAL
b

\Ieveling frame (LFHF)

12



> Take out the number: FRF and FM.
> Set FRF at the adjoining corner of RHF and RFHF with:

Description Q'ty
Hex Screw 5/8"*%1-1/2" 4
Hex Nut 5/8" 4
Lock Washer 5/8" 4
Flat Washer 5/8"*0D38*3T 8

> Lock FM adjacent to RFHF with:

Description
Hex Screw 5/8"*1-1/2" 2
Hex Nut 5/8" 2
Lock Washer | 5/8” 2
Flat Washer 5/8"*0D38*3T 4

i Ny
d

leveling frame (RFHF)J




> Pay attention to hardware assembly method for leveling frame
as shown below.

lock washer hex nut
il flat washer:\\ f
) flat washerf - _———hex screw

> Please fill in the steel pads for field ground leveling to the gaps
in-between the leveling frame and the floor.

> Fasten sleeve anchors (5/8"*5"L) to field bolted after
installations for leveling frame.

14




